
 Caribbean Environment Programme 

 United Nations Environment Programme 
 

 

 

 

 

 

 

 
Appropriate Technology for Sewage Pollution Control  

in the Wider Caribbean Region 

 
 

 

 

 

CEP Technical Report No. 40 

1998 

 
 



 

Note:  

The designations employed and the presentation of the materials in this document do not imply 
the expression of any opinion whatsoever on the part of UNEP concerning the legal status of any 
State, Territory, city or area, or its authorities, or concerning the delimitation of their frontiers or 
boundaries. The document contains the views expressed by the authors acting in their individual 
capacity and may not necessarily reflect the views of UNEP. 
[...]
three-day detention time than with a six-day detention time. 

“Application of Constructed Wetlands to Treat Some Toxic Wastewaters Under Tropical 
Conditions” (Polprasert, C. 1996) examines removal of phenolics and heavy metals by 
constructed wetlands with a free water surface. Influent chromium and nickel concentrations of 
1 to 10 mg/L did not have significant effects on the wetland’s performance. However, when the 
heavy metal concentration increased to 20 or 50 mg/L, COD removal efficiencies dropped to 70 
to 35 percent.  

“Closed-Loop System Recycles VOCs from Refinery Wastewater” (Pollution Engineering 1992) 
describes a system for removing volatile organic compounds (VOCs) at two major U.S. oil 
refineries with greater than 98 percent efficiency. The technology combines nitrogen stripping, 
relative humidity adjustments, and activated carbon technologies. 

SOLIDS TREATMENT AND DISPOSAL 

The design manual, Sludge Treatment and Disposal (U.S. EPA 1979) provides detailed design 
criteria for several treatment and disposal options.  

The EPA handbook, Septage Treatment and Disposal, (U.S. EPA 1984) provides design criteria for 
appropriate treatment and disposal alternatives for septage. 

“Treatment and Disposal of Domestic Sewage Sludge and Nightsoil Sludge for Bangkok” (Stoll, 
U. 1996) is a survey of solids or sludge treatment and disposal methods in Bangkok. Decision 
trees are provided for determining the “appropriate” treatment method to use. Some options 
identified are agricultural use, land reclamation, landfill disposal, mono-incineration, 
coincineration, and other recycling or reuse options. The authors point out that waste 
minimisation should be the first priority for management authorities, even though this is not 
always economically feasible. With that in mind, mono-incineration after dewatering is 
recommended as a preferred process for urban centres with large volumes of sludge, followed 
by direct agricultural use or composting. Landfill disposal has historically been cheapest in the 
past, yet this is changing in large urban centres.  

“Treatment of Septage Using Single and Two Stage Activated Sludge Batch Reactor Systems” 
(Andreadakis, A.D. 1995) provides an option for septage treatment. Septage is characterised by 
high strength (2.5 times stronger than typical domestic sewage). Cyclic batch-operated systems 
(SBR) can treat this type of load, since flocs formed from septage generally settle well, and allow 
for a high mixed liquor suspended solids (MLSS) concentrations (up to 8,000 mg/L). A single-

 
 



…4. LITERATURE REVIEW 

stage batch aerated system with a reactor volume of 1.6 times daily septage flow, a solids 
retention time (SRT) of 15 days, and COD loading of 0.15 mg/mg MLSS/day produced a well-
stabilised sludge and good nitrification. Further improvements were made in the study by a 
second-stage system with anoxic and aerobic zones to encourage denitrification. 

 
39 



CHAPTER 5.  
SITE VISITS 

 

Site visits were arranged in November 1997 to sewage treatment facilities thought to be typical 
of facilities currently operating in the region. Facilities were chosen in three countries: 
Venezuela, Trinidad, and St. Lucia. Venezuela was taken as representative of several countries 
in the region—Spanish-speaking, continental, and urbanised with advancing industrialisation. 
Trinidad is a larger island republic with a continental geographic connection and a history of 
both Spanish and British political influence and well-established industrialisation. St. Lucia is a 
smaller island country with a political history of French and British influence whose economy is 
more agricultural and tourist-centred.  Site visits will be discussed by country visited. 

VENEZUELA 

Venezuela is a relatively large Spanish-speaking country on the northern coast of the South 
American continent, the southern shore of the Caribbean Sea. It is largely urbanised. The City of 
Caracas is one of the largest cities in South America, with a population estimated at 5 million. 
The metropolitan areas of Maracaibo and Valencia both have populations in excess of 1 million. 
Sewage collection by gravity is relatively widespread. It has been estimated that approximately 
85 percent of the population of the country is served by piped water, 60 percent by sewage 
collection facilities, but only 3 percent by sewage treatment (Lansdell, 1996). Currently none of 
the major cities of Caracas, Maracaibo, or Valencia treat domestic sewage. Isolated industrial 
discharges receive treatment, but residential areas are typically served by gravity sewers 
leading to outfalls in nearby rivers or streams.  

During the site visit, KCM saw four sewage treatment facilities, two currently operating on the 
Island of Margarita and two under construction in the vicinity of Lake Valencia. Other facilities 
are currently under construction for Maracaibo. All of these facilities were designed by the firm 
of Mark Lansdell Associados in Caracas, and Mr. Lansdell served as an escort for the site visits. 
Upon completion, the new facilities will increase the population served by domestic sewage 
treatment in Venezuela from 3 to 25 percent. 

Valencia Projects—General 

The Valencia sewage treatment project is part of a comprehensive water management scheme 
for one of the largest fresh water bodies in the northern part of South America. The lake level 
has been extremely variable over the last 200 years of increasing human use of this broad 
drainage basin (30 km long by 20 km wide). Until 1978, the lake level fell by 260 mm per year, 
exposing rich agricultural land for human use. In 1978 it was discovered that the heavily 
polluted Cabriales River was influencing water quality in a major water supply reservoir. At 
that time the river was diverted into Lake Valencia, causing a rise in lake level and a decrease in 
lake water quality. The Valencia sewage treatment project will intercept discharges to the river 
and convey the sewage to the new Mariposa sewage treatment plant.  

 

 
40 



…5. SITE VISITS 

 

 A raw sewage outfall into the Cabriales River.  The Valencia
sewage treatment project will intercept sewage from this discharge
and many like it and convey it to the new Mariposa treatment
plant. 

 

 

The Valencia sewage treatment project was conceived to correct water quality and lake level 
problems. The project includes 90 km of interceptor sewers, 17 km of sewage pumping mains 
and associated pumping stations, and three major treatment facilities to serve a population of 
3.4 million by 2015. The project will treat domestic and industrial wastes, control the level of 
Lake Valencia, and produce effluent for irrigation and indirect urban uses (Lansdell and 
Carbonnell, 1991). Project components have been under construction since 1988. To date, major 
portions of the interceptor and sewage pumping system have been constructed. Work is 
underway at all three treatment plants. A construction site for a siphon structure under the 
Cabriales River and two treatment plants, La Mariposa and Los Guayos, were included in the 
site visit.  

The Lake Valencia projects have been funded by a major grant from the Inter American 
Development Bank. The total cost of the projects, including potable water supply aqueducts and 
treatment plants and the sanitary sewage facilities, has been reported as $125 million US 
(Republica de Venezuela, 1993.) 

 
41 



Appropriate Technology for Sewage Pollution Control in the Wider Caribbean Region… 

La Mariposa 

The Mariposa plant was designed to receive wastewater from a population of 770,000. It will 
serve the city of Valencia on the western side of Lake Valencia. The plant will provide tertiary-
treated effluent with partial nutrient removal for transfer out of the Lake Valencia basin for 
indirect potable water reuse. The plant includes a simple headworks structure with manual bar 
racks and grit removal. It features activated sludge treatment using a continuous-level cyclic 
feed aeration system called a modified sequencing batch reactor (MSBR). This process is further 
discussed below in the description of the Juangriego treatment plant. The plant has four MSBR 
treatment modules, each with a volume of 45,000 m3 and a capacity to serve a population of 
200,000, or 51,800 m3/day of influent sewage flow. The design hydraulic residence time for each 
of the MSBR basins is approximately 21 hours.  

 

 
MSBR tanks at the Mariposa treatment plant will use high-speed direct-drive propeller
aerators suspended from concrete access bridges. 

The MSBR tanks use high speed, direct-drive propeller aerators suspended from three concrete 
access bridges in each module. Each module will be equipped with twenty-two 75-hp aerators 
and twelve 3.3-kW mixers. Mixers in the first stages of the influent zones of each module will 
encourage denitrification. An open baffle between the middle, aerated zone and the anoxic 
influent zone will allow internal recycling; no internal recycle pumps are provided. Clarified 
effluent from the MSBR treatment units will be filtered in four declining-rate sand filters to 
remove residual suspended solids and phosphorus. Effluent from the filters will be discharged 
to a clearwell for filter backwash. Final effluent will be pumped by axial turbine pumps to areas 
of groundwater recharge and indirect water reuse. Sludge will be pumped from the MSBR 
basins to densification basins, with the supernatant returned to the plant headworks. Thickened 
sludge from the densification basins will be pumped to sludge drying basins for dewatering 
and stabilisation prior to eventual off-site land application as a soil amendment. When 
completed, the Mariposa plant will provide the most sophisticated treatment of any in the 
region, through use of simple, appropriate technology. 

 
 



…5. SITE VISITS 

Los Guayos 

 

 Construction of concrete liner on the side slopes of the primary treatment cells at the
Los Guayos treatment plant. 

 

The Los Guayos treatment plant is a lagoon system designed for a population of 1.5 million. It 
will serve the community of Los Guayos and others adjacent to the city of Valencia on the 
western and northern shore of Lake Valencia. The plant includes two primary treatment cells 
with relatively deep hopper bottoms. Sludge from the cells will drain by gravity to a sludge 
drying basin. Effluent from the primary cells will discharge to a series of facultative lagoon cells 
with a total area of approximately 120 hectares. Based on the design influent flow of 2,000 litres 
per second, or 173,000 m3/day, and an assumed influent concentration of 200 mg/L of BOD, the 
overall loading on the lagoon system will be approximately 288 kilograms of BOD per day per 
hectare. The plant features a recirculation canal and submersible pumps to mix treated effluent 
with influent to the anaerobic cells. Effluent from the plant will be made available for irrigation 
or discharged to the Los Guayos River, the receiving stream for the current raw sewage 
discharges of the upstream drainage area. 

Dos Cerritos 

The Dos Cerritos treatment plant for the city of Porlamar on the Island of Margarita was the 
first activated sludge plant of any substantial size to be constructed for treatment of domestic 
sewage in Venezuela. The Island of Margarita is the main coastal tourist attraction in 
Venezuela. In the early 1970s increases in sewage flows to raw sewage outfalls resulted in 
increases in faecal coliform concentrations at beaches. This caused significant concern and 
threat to the tourist economy and a desire for corrective action. The Dos Cerritos plant was first 
conceived in a master plan prepared for the city of Porlamar in 1975. It was designed in 1980. 
Project implementation suffered from delays in construction financing, and the plant did not 
come into service until 1989.  

 
43 



Appropriate Technology for Sewage Pollution Control in the Wider Caribbean Region… 

 

Aeration tanks at the Dos Cerritos treatment plant.  

The plant provides secondary treatment by the activated sludge process. Effluent from the plant 
is used for irrigation or discharged to the Caribbean Sea. The plant was designed for a 
wastewater loading from a population of 200,000. The design influent flow was 600 L/sec or 
51,840 m3/day. At the time of the site visit, average plant flow was 31,146 m3/day. Headworks 
facilities for the plant include manual bar racks and a grit removal channel. The plant has five 
aeration tanks with a total volume of 17,300 m3 for a total hydraulic residence time of 8 hours 
under design flow.  

Activated sludge is separated in six settling tanks, each 20 meters square for an average 
overflow rate at the design flow of 0.9 m/hr. The settling tanks have no rake mechanisms. 
Sludge is withdrawn continuously from four inverted pyramidal pockets through telescoping 
valves. The combined return activated sludge flow from all six settling tanks is pumped by 
Archimedes screw pumps into the plant headworks. Effluent from the activated sludge process 
is discharged to two maturation ponds for natural ultraviolet disinfection. The maturation 
ponds are 1.5 m deep and designed for an average detention time of five days. At the time of 
the site visit, the maturation ponds were reducing faecal coliform concentrations in the 
activated sludge effluent from 270,000 organisms per 100 mL to less than 200 per 100 mL prior 
to final discharge, through the effects of solar radiation and bacterial die-off in the shallow 
maturation ponds and without use of chemical disinfectants. The effluent concentration 
averaged approximately 15 mg/L BOD and 10 mg/L total suspended solids (TSS). The plant 
was fully nitrifying with effluent ammonia concentrations averaging 0.1 mg/L. Mixed liquor 
from the activated sludge process is wasted to sludge lagoons, which serve to concentrate and 
stabilise sludge prior to land application. 

 
 



…5. SITE VISITS 

Juangriego 

The site visit included the treatment plant for the community of Juangriego on the northern 
coast of the Island of Margarita. This plant currently protects the Bay of Juangriego from 
sewage contamination that had closed beaches to recreational use by the late 1970s. The plant 
came on line in 1990. It was designed for a population of 50,000 and an average flow of 10,000 
m3/day. Current flows are approximately one-fourth of the design flow. The plant contains the 
same basic elements as the Dos Cerritos plant—headworks, activated sludge treatment, and 
maturation ponds for final disinfection. The plant’s activated sludge process is the first 
operating MSBR system and has served as a model for design of subsequent facilities by the 
Lansdell firm in Venezuela, including the Mariposa plant in Valencia, and similar facilities for 
Colonia Tovar, Cruz del Pastel, Cumana East, and Punta Gorda. 

 

Simple pneumatically operated gates cyclically feed different zones of the
MSBR at the Juangriego treatment plant. 

 

 

The MSBR process is an activated sludge process in which different zones in a single activated 
sludge basin serve alternately for aeration and for sedimentation thus eliminating the need for 
separate settling tanks and return activated sludge pumping systems. Simple pneumatically 
operated gates cyclically feed different zones of the MSBR. Unlike conventional sequencing 
batch reactor (SBR) systems, the MSBR process has a constant water level in the basin and does 
not result in a significant loss of head. Neither does it produce elevated flow rates from batch 
discharge of effluent. SBR systems lose up to 3 meters of head across the process and produce a 
batch discharge up to eight times the average flow into the system. The batch discharge feature 
of a conventional SBR system requires downstream elements such as filtration, disinfection, and 
effluent outfalls to be sized for elevated flows. The MSBR process does not share these 